Fareast Boats

Standard aluminium scull rigger with backstay, stainless steel pin and oarlock

Product details >

Standard aluminium scull rigger, frame only

Part No. 7

Product details >

Standard aluminium scull rigger with backstay and 232,00 stainless steel pin

Part No. 7

Product details >

Nut M8

Part No. 1

Product details >

Machined stainless steel pin, scull

Part No. 3

Product details >

Washer 8

Part No. 2

 

Product details >

5 mm thick aluminium washer for height adjustment

Part No. 4

Product details >

Stainless steel washer 12

Part No. 5

Product details >

Nut M12

Part No. 6

Product details >

Nut M6

Part No. 8

Product details >

Washer 6

Part No. 9

Product details >

Screw M6 flanged, 6x30 for 1X

Parts No. 10-12

Product details >

Screw M6 flanged, 6x40 for 2X 4X

Parts No. 10-12

Product details >

Screw M6 flanged, 6x40 for 1X

Part No. 11

Product details >

Screw M6 flanged, 6x50 for 2X 4X

Part No. 11

Product details >

Set inclined washers for lateral pin adjustment

Part No. 13

Product details >

Black height adjustment washer

Product details >

Oarlock, scull, Concept 2

Product details >

Oarlock, MK 1, scull

Product details >

Set of bushings MK 1, scull, for 2 oarlocks

Product details >

Oarlock adjustment bushings for scull, Concept 2 (1 set)

Product details >

Standard aluminium sweep rigger with backstay, stainless steel pin and oarlock

Product details >

Standard aluminium sweep rigger, frame only

Part No. 7

Product details >

Standard aluminium sweep rigger with 235,00 backstay and stainless steel pin

Product details >

Nut M8

Part No. 1

Product details >

Washer mm 8

Part No. 2

Product details >

Machined stainless steel pin, sweep

Part No. 3

Product details >

5 mm thick aluminium washer for height adjustment

Part No. 4

Product details >

Washer mm 12

Part No. 5

Product details >

Nut M12

Part No. 6

Product details >

Washer mm 6

Part No. 8

Product details >

Nut M6

Part No. 9

Product details >

Screw M6 flanged, 6x40 for 2+ 2- 4+ 4-

Part No. 10

Product details >

Screw M6 flanged, 6x50 for 8+

Part No. 10

Product details >

Screw M6 flanged, 6x50 for 2+ 2- 4+ 4-

Part No. 11

Product details >

Screw M6 flanged, 6x40 for 8+

Part No. 11

Product details >

Set of inclined washers for lateral pin adjustment

Part No. 12

Product details >

Black height adjustment washer

Product details >

Oarlock, sweep, Concept 2

Product details >

Oarlock MK 1, sweep

Product details >

Set bushings MK 1, sweep, for 2 oarlocks

Product details >

Oarlock adjustment bushings, sweep, Concept 2 (1 set)

Product details >

Backstay with end pieces

Product details >

Backstay, black anodized, with end pieces

Product details >

Threaded end pieces, square bracket and ferrule

Parts No. 1 and 2

Product details >

Stainless steel clamp

Part No. 3

Product details >

Backstay without end pieces

Part No. 4

Product details >

Flanged screw M6x 30

Part No. 5

Product details >

Washer 6

Part No. 6

Product details >

Nut M6

Part No. 7

Product details >

Adjustable Backstay, anodized grey, left

Product details >

Adjustable Backstay, anodized grey, right

Product details >

Oval tube, left

Part No. 1

Product details >

Oval tube, right

Part No. 1

Product details >

Threaded foot for Adjustable Backstay

Part No. 2

Product details >

Adjusting nut

Part No. 3

Product details >

Aluminium nut M12

Part No. 5

Product details >

Black height adjustment washer

Part No. 4

Product details >

Allen head screw cyl. M6x30

Part No. 6

Product details >

Washer 6

Part No. 7

Product details >

Nut M6

Part No. 8

Product details >

Semi-sphere in black PVC for Adjustable Backstay

Part No. 9

Product details >

Carbon abutment tube on wing section

Part No. 1

Product details >

Orientable bush

Part No. 2

Product details >

Black washer (setting height)

Part No. 3

Product details >

Adjusting nut

Part No. 4

Product details >

Aluminium nut M12

Part No. 6

Product details >

Foot thread

Part No. 7

Product details >

Semi-sphere in black PVC for Adjustable Backstay

Part No. 8

Product details >

Carbon monotube rigger with hilt, pin and oarlock

Product details >

Carbon monotube rigger for sweep with hilt, pin and oarlock

Product details >

Carbon monotube double rigger with hilt, without pin and oarlock

Product details >

Carbon monotube rigger for sweep with hilt, without pin and oarlock

Product details >

Black aluminium clevis pin

Part No. 3

Product details >

Nut M12

Part No. 4

Product details >

Nut M6

Part No. 5

Product details >

Nut M8

Part No. 6

Product details >

Carbon hilt for scull and sweep, without pin and oarlock

Part No. 7

Product details >

Carbon hilt for scull and sweep, with pin, without oarlock

Part No. 7

Product details >

Carbon hilt for scull and sweep, with pin and oarlock

Part No. 7

Product details >

Black washer for height adjustment

Product details >

Nylon oarlock for scull Concept II

Product details >

Oarlock adjustment bushings scull Concept II (1 set)

Product details >

Nylon sweep oarlock Concept II

Product details >

Oarlock adjustment bushings sweep Concept II (1 set)

Product details >

Set for height adjustment (4 pcs)

Part No. 9

Product details >

Stainless steel span regulation plate scull/sweep

Part No. 12

Product details >

Aluminium foot M12 for single scull

Part No. 13

Product details >

Aluminium foot M12 for 2X, 2-, 2X-

Part No. 13

Product details >

Aluminium foot M12 4X, 4-, 4X-

Part No. 13

Product details >

Aluminium foot M12 for coxed 8

Part No. 13

Product details >

Washer 6 mm

Part No. 18

Product details >

Glower Washer 8 mm

Part No. 19

Product details >

Washer 8 mm stainless steel

Part No. 20

Product details >

Stainless steel washer 12mm

Part No. 21

Product details >

Threaded aluminium plugs for carbon riggers

Part No. 23

Product details >

Large aluminium washers for blocking carbon hilt, scull

Part No. 24

Product details >

Large aluminium washers for blocking carbon hilt, sweep

Part No. 24

Product details >

Stainless steel pin for carbon rigger

Part No. 25

Product details >

Carbon compression tube with inserts for scull

Part No. 26

Product details >

Carbon compression tube with inserts for sweep

Part No. 26

Product details >

Carbon support tube with foot for scull

Part No. 27

Product details >

Carbon support tube with foot for sweep

Part No. 27

Product details >

Screw M6 flanged, 6x40 for 1X

Part No. 28

Product details >

Screw M6 flanged, 6x50 for 2X

Part No. 28

Product details >

Screw M6 flanged, 6x60 for 4X

Part No. 28

Product details >

Screw M6 flanged, 6x100 for 8+

Part No. 28

Product details >

M8x30 centered bolts

Part No. 29

Product details >

Screw M 8x35 scull

Part No. 30

Product details >

Screw M 8x55 sweep

Part No. 30

Product details >

Screw M 3x15

Part No. 31

Product details >

Bag for monotube rigger, scull

Product details >

Aluminium wing scull rigger, with titanium pin, 5th tube and oarlock

Product details >

Aluminium wing scull rigger, with titanium pin, 5th tube, w/out oarlock

Part No. 1

Product details >

Aluminium wing scull rigger, frame only

Part No.1

Product details >

Anodized aluminium blocks for single scull with aluminium wing scull rigger

Part No. 2

Product details >

Cross bar for standard single scull

Part No. 3

Product details >

Pin in titanium and stainless steel

Part No. 4

Product details >

Machined stainless steel pin, scull

Part No. 4

Product details >

Washer 8

Part No. 5

Product details >

Nut M8

Part No. 6

Product details >

5 mm thick aluminium washer for height adjustment

Part No. 7

Product details >

stainless steel washer 12mm

Part No. 8

Product details >

Nut M12

Part No. 9

Product details >

Set of inclined washers for lateral pin adjustment

Part No. 10

Product details >

Crossbar in aluminium for single scull with aluminium wing scull rigger

Part No. 11

Product details >

Allen head bolt cyl. for single scull M6x30

Part No. 12

Product details >

Allen head screw for double scull and four (4X) flanged M6x30

Part No. 12

Product details >

Allen head bolt cyl. M 6x20

Part No. 13

Product details >

Allen head bolt cyl. M 6x20

Part No. 14

Product details >

Oarlock, scull, Concept 2

Product details >

Black height adjustment washer

Product details >

Oarlock adjustment bushings, scull, Concept 2 (1 set)

Product details >

Bag for aluminium wing scull rigger

Product details >

Aluminium wing sweep rigger, with titanium pin, 5th tube and oarlock

Product details >

Aluminium wing sweep rigger, with titanium pin, 5th tube w/out oarlock

Part No. 1

Product details >

Aluminium wing sweep rigger, frame only

Part No. 1

Product details >

Steel nut M8

Part No. 2

Product details >

Stainless steel washer 8

Part No. 3

Product details >

Machined stainless steel pin, sweep

Part No. 4

Product details >

Titanium pin, sweep

Part No. 4

Product details >

5 mm thick aluminium washer for height adjustment

Part No. 5

Product details >

Stainless steel washer 12mm

Part No. 6

Product details >

M12 stainless steel nut

Part No. 7

Product details >

Set of inclined washers for lateral pin adjustment

Part No. 8

Product details >

Cyl. Allen head screw M 6X30

Part No. 9

Product details >

Countersunk Allen head screw M 6X30

Part No. 10

Product details >

Oarlock, sweep, Concept II

Product details >

Black height adjustment washer

Product details >

Oarlock adjustment bushings, sweep, Concept II (1 set)

Product details >

Bag for wing sweep rigger

Product details >

Carbon wing scull rigger with 5th tube, titanium pins and oarlock

Product details >

Carbon wing scull rigger with 5th tube and titanium pins, without oarlock

Product details >

Carbon wing scull rigger with 5th tube, without pin, without oarlock

Product details >

Carbon wing rigger, frame only

Parts No. 2 and 3

Product details >

Aluminium clamp for fastening to gunwale, with screws

Parts No. 4 and 5

Product details >

Allen head screw cyl. M6x30

Part No. 27

Product details >

Nut M8

Part No. 8

Product details >

Washer 8 mm stainless steel

Part No. 18

Product details >

Titanium pin for scull

Part No. 13

Product details >

5 mm thick aluminium washer for height adjustment

Part No. 21

Product details >

Washer 12

Part No. 16

Product details >

Nut M 12

Part No. 6

Product details >

Screw 8 X 55 Allen head cyl.

Part No. 26

Product details >

Washer 6 mm

Part No. 17

Product details >

Nut M6

Part No. 7

Product details >

Upper plate for mounting scull rigger

Part No. 15

Product details >

M8 X 15 Allen head cyl.

Part No. 24

Product details >

Lower plate for mounting scull rigger

Part No. 14

Product details >

Lower jaw fixture, scull

Part No. 10

Product details >

Upper jaw fixture, scull

Part No. 9

Product details >

Carbon wing sphere for scull

Part No.19

Product details >

Wedge for reg. height for carbon wing, scull

Part No. 20

Product details >

Black washer for adjusting height

Product details >

Nylon oarlock for scull, Concept 2

Product details >

Oarlock adjustment bushings for scull, Concept 2 (1 set)

Product details >

Bag for Carbon wing scull rigger

Product details >

Carbon wing sweep rigger with 5 tubes, titanium pin and oarlock

Product details >

Carbon wing sweep rigger with 5 tubes, titanium pin, without oarlock

Product details >

Carbon wing sweep rigger, frame only

Part No. 19

Product details >

Nut M 12

Part No. 1

Product details >

Washer 12

Part No. 12

Product details >

5 mm thick aluminium washer for height adjustment

Part No. 15

Product details >

Allen head cyl. screw M8x60

Part No. 23

Product details >

Upper jaw fixture, sweep

Part No. 4

Product details >

Carbon wing sphere, sweep

Part No. 13

Product details >

Lower jaw fixture, sweep

Part No. 5

Product details >

Titanium pin, sweep

Part No. 7

Product details >

Machined stainless steel pin, sweep

Part No. 7

Product details >

Stainless steel washer 8

Part No. 11

Product details >

Nut M 8 stainless steel

Part No. 3

Product details >

End cap in aluminium for carbon wing riggers

Part No. 17

Product details >

M8 X 15 cyl. Allen head screw

Part No. 22

Product details >

Attachment plate for carbon wing sweep rigger (lower)

Part No. 8

Product details >

Attachment plate for carbon wing sweep rigger (upper)

Part No. 9

Product details >

Cyl. Allen head screw M 6X30

Part No. 21

Product details >

Stainless steel washer 6

Part No. 10

Product details >

M6 stainless steel nut

Part No. 2

Product details >

Height adjustment wedge for carbon wing sweep rigger

Part No. 14

Product details >

Black height adjustment washer

Product details >

Nylon oarlock Concept II, sweep

Product details >

Oarlock adjustment bushings, sweep, Concept II 15,00 (1 set)

Product details >

Bag for wing sweep rigger

Product details >

Carbon monolihtic wing torque rigger compl. 5th traditional tube and titanium pins, without oarlocks

Product details >

Carbon monoholithic wing rigger compl. 5th traditional tube, titanium pins and oarlock

Product details >

Carbon monolithic wing torque rigger compl. of 5 ° traditional tube, without pins, without oarlock

Product details >

Carbon monolithic wing pair rigger without accessories

Part No. 1

Product details >

Titanium scull pin

Part No. 2

Product details >

Washer 12

Part No. 3

Product details >

Nut M 12

Part No. 4

Product details >

Aluminium washer SP 5 mm

Part No. 5

Product details >

Washer 8

Part No. 6

Product details >

Nut M8

Part No. 7

Product details >

Bolt TBCE C / 6.0 x 80 stainless flange steel

Product details >

Bag for carbon wing scull rigger

Product details >

Carbon monolithic sweep rigger compl. of 5 ° traditional tube, titanium pin and oarlock

Product details >

Carbon monolithic sweep rigger carbon compl. of 5 ° traditional tube and titanium pin, without oarl

Product details >

Carbon monolithic sweep rigger compl. 5th traditional tube, without pin, without oarlock

Product details >

Carbon monolithic rigger without accessories

Part No. 1

Product details >

Titanium sweep pin

Part No. 4

Product details >

Washer 12 mm

Part No. 5

Product details >

Nut M 12

Part No. 7

Product details >

Aluminium washer SP 5 mm

Part No. 6

Product details >

Washer 8 mm

Part No. 2

Product details >

Nut M8

Part No. 3

Product details >

Bolts TBCE C / 6.0 x 80 stainless flange steel

Product details >

Bolts TBCE C / 6.0 x 50 stainless flange steel

Product details >

Black washer ( set height )

Product details >

Nylon sweep Oarlock Concept II

Product details >

Concept 2 bushings for oarlock adjustment (1 set)

Product details >

Bag for wing sweep rigger

Product details >

Aliante Carbon scull rigger with hilt, steel and aluminium accessories and with Concept2 oarlocks

Product details >

Aliante Carbon scull rigger with hilt, steel and aluminiumaccessories, without oarlocks

Product details >

Aliante Carbon scull rigger, frame only

Part No. 1

Product details >

Nut M 8 stainless steel

Part No. 10

Product details >

Carbon hilt for Aliante, with pin and oarlock

Part No. 2

Product details >

Carbon hilt for Aliante with pin, without oarlock

Part No. 2

Product details >

Carbon hilt for Aliante

Part No. 2

Product details >

Hilt bushing

Product details >

Upper cup retainer for Aliante scull

Product details >

Lower cup retainer for Aliante scull

Part No. 12

Product details >

Screw hex head M8x40

Part No. 9

Product details >

Diaphragm nut Aliante, scull

Product details >

Diaphragm Aliante, scull

Product details >

Hilt holder Aliante, scull

Parts 5-7

Product details >

Stainless steel pin for carbon rigger

Part No. 13

Product details >

Stainless steel washer 8 mm

Part No. 3

Product details >

Glower Washer 8 mm

Part No. 4

Product details >

M8x30 centered bolts

Part No. 11

Product details >

Large aluminium washer for blocking carbon hilt

Part No. 8

Product details >

Screw M 8x35 hex head for span mounting system

Part No. 6

Product details >

Black height adjustment washer

Product details >

Nylon oarlock for scull, Concept II

Product details >

Concept 2 bushings for oarlock adjustment (1 set)

Product details >

Bag for Aliante scull rigger

Product details >

Aluminium Aliante rigger with accessories in steel and aluminium and oarlocks

Product details >

Aluminium Aliante rigger with hilt and accessories in steel and aluminium, without oarlocks

Product details >

Aluminium Aliante rigger, frame only

Part No. 1

Product details >

Steel crescent nut for aluminium Aliante rigger

Part No. 2

Product details >

Aluminium hilt holder insert for aluminium Aliante rigger

Part No. 3

Product details >

Carbon hilt without pin and oarlock

Part No. 4

Product details >

M8x30 centered bolt

Part No. 5

Product details >

M6 stainless steel nut

Part No. 6

Product details >

Glower washer 8 mm

Part No. 7

Product details >

Flat washer 8 mm steel

Parts 8-11

Product details >

Stainless steel pin for carbon rigger

Part No. 9

Product details >

Screw M 8x35 scull

Part No. 10

Product details >

Large aluminium washers for blocking carbon hilt, scull

Part No. 12

Product details >

Allen screw cyl. head M8 x 20

Part No. 13

Product details >

Bag for Aliante scull rigger

Product details >